PRODUCT MONOGRAPH

M.T.E.® - 6 CONCENTRATED

Multi-Trace Element

Pharmaceutical Partners of Canada Inc. 45 Vogell Road, Suite 200 Richmond Hill, ON L4B 3P6 Date of Preparation: January 15, 2008

Control No.: 119202

NAME OF DRUG

M.T.E.®-6 CONCENTRATED

THERAPEUTIC CLASSIFICATION

Multi-Trace Element

ACTIONS AND CLINICAL PHARMACOLOGY

Zinc

Zinc is an essential nutritional element that plays a key role as a component of numerous metalloenzymes such as carbonic anhydrase, alkaline phosphatase, lactic dehydrogenase and carboxypeptidase. At least one zinc metalloenzyme has been identified in each of the six major categories of enzymes; i.e., oxidoreductase, transferase, hydrolase, lyase, isomerase and ligase. Zinc is also necessary for the synthesis of RNA and DNA, making it important in the normal growth and development process. Zinc helps maintain normal skin hydration and the senses of taste and smell and facilitates wound healing.

Zinc resides in muscle, bone, skin, kidney, liver, pancreas, retina, prostate and particularly in red and white blood cells. Calculations from data indicate that 75 to 88% of the total zinc of normal blood is contained in red cells (primarily in the zinc metalloenzyme carbonic anhydrase), 12 to 22% in the plasma and 3% in the leukocytes. Normal plasma levels of zinc vary from approximately 88 to 122 µg/100 ml.

Practically all zinc in serum is protein bound including plasma albumin, α 2-macroglobulin and some plasma amino acids including histidine, cysteine, threonine, glycine and asparagine. Infection influences the uptake of zinc by the liver and reduces plasma concentration. This process is stimulated by leukocyte endogenous mediator (LEM).

Absorption of zinc occurs mainly in the small intestine, predominantly in the duodenum. The primary excretory pathway for zinc is the faeces and pancreatic secretion. The largest component comes from direct transfer of zinc through the intestinal wall. Several researchers showed that diarrhea, stomal and fistula losses were major sites of abnormal losses of zinc from endogenous sources in patients receiving

TPN solely. Small amounts of zinc may be lost in the urine (300-700 µg per 24 hrs). A striking increase in urine zinc levels occurs in post-operative procedures, major long bone fractures, burns, chronic malabsorption states and patients on long-term TPN. The excessive urinary loss of zinc following these kinds of stresses must be replaced in order to insure proper nutritional rehabilitation of the patients. Zinc is also lost through sweat, in hair and sloughing skin.

The first syndrome of zinc deficiency in adult human beings on TPN was reported in 1975. Four patients with severe gastrointestinal disorders who underwent zinc-free TPN therapy developed paranasal, perioral and periorbital dermatitis, diarrhea, alopecia and mental depression. Plasma zinc concentrations ranged from 9 to 12 μ g/100 mL. Urinary zinc was high with values as high as 23,600 μ g/day. Intravenous or oral administration of zinc sulphate in doses of 40 to 200 mg daily, rapidly reversed skin lesions, diarrhea and mental depression. The alopecia was resolved more slowly.

Numerous reports of all or some of the zinc deficiency symptoms in adults, children and premature infants then followed. The most predominant clinical manifestations of zinc deficiency in TPN reported were the skin lesions and diarrhea which resembled that found in acrodermatitis enteropathica.

Plasma zinc levels also declined in premature infants maintained on TPN without supplementation. During the last 10 to 12 weeks of pregnancy, two thirds of the infant's zinc stores are transferred from the mother. This patient population is at high risk of developing zinc deficiency because they are born with low body stores, need zinc for growth and may be in negative zinc balance up to 60 days after birth.

Therefore, providing zinc during TPN prevents development of the following deficiency symptoms: parakeratosis, hypogensia, anorexia, dysosmia, geophagia, hypogenadism, growth retardation and hepatosplenomegaly.

COPPER

Copper plays a key role as a component of numerous metalloenzymes and proteins such as: cytochrome oxidase, ferroxidases, amine oxidases, superoxide dismutase, ceruloplasmin and metallothioneine. Specific biological functions for which copper is responsible are hemoglobin synthesis, growth and development, pigmentation, fertility and reproduction, coordination and nerve function, protection against oxygen radicals, connective tissue maturation, cardiovascular integrity, bone formation and

immunocompetence. The highest concentrations of copper content in the human body are in the liver, brain and heart.

Absorption of copper occurs predominantly in the stomach and upper small intestine. The exact mechanism of copper absorption from the gastro-intestinal tract into the blood is elusive. Normal serum copper values range from 80 to 163 μ g/dl (mean, approximately 110 μ g/dl). A report stated that copper concentrations are higher in serum than in plasma. After absorption, copper exists loosely bound to albumin in the plasma for transport and exchange with tissues. In circulation toward the liver, copper may be stored or combined with ceruloplasmin or erythrocuprein. The α 2-globulin, ceruloplasmin, harbours greater than 90% of serum copper. More than 60% of the copper in erythrocytes is associated with erythrocuprein. The daily turnover of copper through ceruloplasmin is approximately 0.5 mg. Diet, age, hormones and pregnancy influence the concentration of copper in the liver.

The liver is responsible for the excretion of copper, primarily bile (80%). Eighteen and 4% of the trace element is eliminated through the intestinal wall and in the urine, respectively. Biliary copper is known to form a complex with the bile salt taurochenodeozylate and bilirubin. Small amounts of copper are also lost through menstruation and in sweat. Copper losses in the urine of normal subjects amounted to 0.0l to 0.06 mg/day.

Human copper deficiency was first documented in 1964. Infants who were recovering from marasmus or milk diets with no food sources exhibited deficiency manifestations such as anemia, decreased plasma copper and ceruloplasmin levels, intermittent neutropenia, severe osteoporosis and pathological fractures.

This deficiency syndrome with laboratory and clinical manifestations has now been recognized in adults and children who were receiving parenteral nutrition without copper supplementation. A consistent decline in plasma copper content can be seen without copper supplementation.

Providing copper during TPN helps prevent development of the following deficiency symptoms: leukopenia, neutropenia, anemia, depressed ceruloplasmin levels, impaired transferrin formation and secondary iron deficiency.

MANGANESE

Manganese is an essential nutrient that serves as an activator for enzymes such as polysaccharide polymerase, liver arginase, cholinesterase and pyruvate carboxylase.

Manganese is bound to a specific transport protein, transmanganin, a β -1-globulin. Manganese is widely distributed but concentrates in mitochondria-rich tissues such as brain, kidney, pancreas and liver. The concentration in skeletal muscle is very low. Manganese is also found in bone but cannot be mobilized to meet body needs. Newborns do not have a special store. Assays for manganese in whole blood result in concentrations ranging from 6 to 12 μ g per litre.

Excretion of manganese occurs mainly through the bile. The liver appears to maintain manganese homeostasis. In the event of obstruction and overload, ancillary excretion routes include pancreatic juice or crossing the intestinal lumen of the duodenum, jejunum or ileum. Urinary excretion is negligible.

Providing manganese during TPN helps to maintain manganese serum levels and to prevent depletion of endogenous stores. Administration of manganese helps prevent deficiency symptoms such as nausea and vomiting, weight loss, dermatitis and changes in growth and colour of hair.

Besides animal experiment results, there exists one human case of manganese deficiency. A volunteer patient was observed for Vitamin K deficiency under metabolic ward conditions. Weight loss, transient dermatitis, occasional nausea and vomiting, hair and beard colour change and slow growth of hair and beard were noted and recorded. Protein synthesis was not affected. Remarkably, hypercholesterolemia was evident. It was later discovered that the addition of manganese to the purified mixture was overlooked.

CHROMIUM

Trivalent chromium is part of glucose tolerance factor (GTF), an essential activator of insulin-mediated reactions. Chromium helps to maintain normal glucose metabolism and peripheral nerve function. Its mode of action is described as facilitating the reaction of insulin by fine tuning the receptor sites of sensitive tissues.

Serum chromium is bound to transferrin (siderophilin) in the β -globulin fraction. Typical blood levels range from 1 to 5 μ g per litre, but blood levels are not considered a meaningful index of tissue stores. Administration of chromium supplements to chromium deficient patients can result in normalization of the glucose tolerance curve from the diabetic-like curve typical of chromium deficiency. This response is viewed as a more meaningful indicator of chromium nutriture than serum chromium levels.

Excretion of chromium is via the kidneys, ranging from 3 to 50 μ g/day. Several researchers reported urinary chromium loss in subjects not receiving TPN to be within the range of <1.0 to 7.0 μ g per litre, with an average output of <5 μ g/24 hours. In contrast, those patients receiving TPN excreted much higher amounts of chromium, within a range of 10 to greater than 100 μ g of chromium per day.

Biliary excretion via the small intestine may be an ancillary route but it is believed that only small amounts of chromium are excreted in this manner. When insulin-requiring diabetics are given Cr-labelled chromic chloride intravenously, an increase in urinary excretion is observed when compared to normal subjects.

Providing chromium during TPN helps prevent deficiency symptoms which include impaired glucose tolerance, ataxia, peripheral neuropathy and a confusional state similar to mild/moderate hepatic encephalopathy.

SELENIUM

Selenium is part of glutathione peroxidase which protects cell components from oxidative damage due to peroxides produced in cellular metabolism.

Prolonged TPN support in humans has resulted in selenium deficiency symptoms which include muscle pain and tenderness. The symptoms have been reported to respond to supplementation of TPN solutions with selenium. Pediatric conditions Keshan disease and Kwashiorkor have been associated with low dietary intake of selenium. The conditions are endemic to geographical areas with low selenium soil content.

Dietary supplementation with selenium salts has been reported to reduce the incidence of the conditions among affected children.

Normal blood levels of selenium in different human populations have been found to vary and depend on the selenium content of the food consumed. Results of surveys carried out in some countries as per the attached table:

COUNTRY	NO. OF SAMPLES	WHOLE BLOOD	SELENIUM (μg/100 ml)a BLOOD CELLS	PLASMA/ SERUM
Canada	254 adults	(37.9±7.8)	(23.6±6.0)	(14.4±2.9)
England	8 ^b	26-37	-	-
Guatemala & South. USA	10 adults 9 children ^c	19-28 (23±5)	- (36±12)	- (15 ± 5)
N. Zealand ^d	113 adults	(5.4±0.1)	(6.6±0.3)	(4.3±0.1)
Thailand	3 adults 9 children ^e	14.4-20.2 (12±3.6) ^f	17.8-35.8 (19.5±8.2)	8.1-12.5 (8.3±2.2)
USA	210 adults	15.7-25.6 (20.6)	-	-

- a Mean values with or without standard deviation in parentheses, all other ranges.
- b Age group unknown
- c Three children recovered from Kwashiorkor, the other six under treatment for other diseases.
- d Low selenium-content soil area.
- e Well nourished children, 3 recovered from kwashiorkor and the other six under treatment for other diseases.
- f Mean values from 7 subjects

Plasma selenium levels of 0.3 and 0.9 μ g/100 ml have been reported to produce deficiency symptoms in humans.

Selenium is eliminated primarily in urine. However, significant endogenous losses through faeces also occur. The rate of excretion and the relative importance of two routes varies with the chemical form of selenium used in supplementation. Ancillary routes of elimination are lungs and skin.

Negative selenium balance and decreased selenium blood levels have been reported in patients receiving Total Parenteral Nutrition (TPN). A trace element balance study was conducted on 4 adult male subjects fed only by parenteral nutrition. The result of this study showed that all 4 patients were in negative

selenium balance. Also the serum concentrations decreased in 3 out of 4 cases. The first case report of clinical signs of low selenium in a TPN patient came from New Zealand. Another case was described in which a 37-year-old patient developed bilateral muscular discomfort in her hamstring and quadriceps 30 days after initiation of TPN. Within 1 week of selenium supplementation, the patient regained full mobility with no discomfort. The selenium status of 23 adult surgical patients receiving TPN was also studied. Again, whole blood selenium levels were found to be less than what was observed in the normal local population.

A recent report measured plasma and erythrocyte levels of selenium in 7 long-term patients. Significantly lower levels (p<0.001) were found in the TPN population compared to normal adults. Three cases, 2 fatal, of selenium deficiency and cardiomyopathy in TPN patients have been reported. The selenium and glutathione peroxidase levels in the blood, liver, heart and skeletal muscle upon autopsy were found to be extremely low.

IODIDE

Iodide is an integral part of thyroid hormones triiodothyronine (T_3) and thyroxine (T_4). The hormones regulate basal metabolism. Persistent iodide deficiency results in histological changes in thyroid gland and impaired thyroid function which may culminate in goitre. Iodide deficiency in early stages in life has been reported to produce cretinism. Iodide is utilized as iodide or iodated organic complexes and is specifically concentrated by thyroid gland, which in humans is estimated to contain 7 to 8 mg total iodine. The circulating iodine is hormonal thyroxine of which 30-70 μ g is protein bound and 0.5 μ g is free thyroxine. The normal plasma inorganic iodide levels are estimated between 0.5 and 1.5 μ g/100 ml.

INDICATIONS

M.T.E.®-6 CONCENTRATED is indicated for use as a supplement to intravenous solutions given for TPN. It's administration in TPN solutions help to maintain plasma zinc, copper, manganese, chromium, iodide and selenium levels and to prevent depletion of endogenous stores of these trace elements and subsequent deficiency symptoms.

CONTRAINDICATIONS

M.T.E.®-6 CONCENTRATED (Multiple Dose) is not for use in newborns. Benzyl alcohol, a preservative in this product, has been associated with toxicity of newborns. Data is unavailable on the toxicity of other preservatives in this age group.

M.T.E.®-6 CONCENTRATED is contraindicated for patients with known hypersensitivity to any of the constituent elements, especially iodide, in the formulation.

WARNINGS

M.T.E.®-6 CONCENTRATED is a hypotonic solution which should be administered in admixtures only.

If toxicity symptoms occur due to any one of the trace elements in M.T.E.®-6 CONCENTRATED, discontinue supplementation of TPN solutions immediately.

Do NOT give undiluted M.T.E.®-6 CONCENTRATED by direct injection into a peripheral vein because of the potential of infusion phlebitis.

PRECAUTIONS

Before administering M.T.E.®-6 CONCENTRATED in TPN solutions, the physician must assess the metabolic requirements for trace elements and disease state of the patient. Frequent determinations of serum levels of the various trace elements are suggested as a guideline for adjusting the dosage or completely omitting M.T.E.®-6 CONCENTRATED.

The possibility of zinc and iodide retention should be a consideration in patients with renal dysfunction and caution should be exercised since zinc and iodide are excreted via the kidneys.

The possibility of copper and manganese retention is a consideration in patients with biliary obstruction since both of these trace elements are eliminated via the bile. Manganese ancillary routes of excretion include the following: pancreatic juice or absorption in the lumen of the duodenum, jejunum or ileum.

In diabetic patients, the contribution of chromium supplementation for maintenance of normal glucose homeostasis has to be taken into account. In all diabetic patients, the hyperglycemia should also be controlled with appropriate therapy.

As selenium is eliminated in urine and feces, selenium supplements may be adjusted, reduced or omitted in renal dysfunction and/or gastrointestinal malfunction. In patients receiving blood transfusions, contribution from such transfusions should also be considered. Frequent selenium plasma level determinations are suggested as a guideline.

Selenium should be used during pregnancy only if potential benefit justifies the potential risk to the fetus. Presence of selenium in placenta and umbilical cord blood has been reported in humans. There are no adequate and well-controlled studies to date in pregnant women.

ADVERSE REACTIONS

The amounts of zinc, copper, manganese, chromium, selenium and iodide in M.T.E.®-6 CONCENTRATED are very small and toxicity due to these trace elements in normal patients (see CONTRAINDICATIONS) are not likely to occur at the suggested dosage level.

Hypersensitivity to iodide may result in angioneurotic edema, cutaneous and mucosal haemorrhages, fever, arthralgia, lymph node enlargement and eosinophilia. If the patient develops a reaction, TPN supplementation with M.T.E.®-6 CONCENTRATED should be immediately withdrawn and appropriate measures taken.

SYMPTOMS AND TREATMENT OF OVERDOSAGE

ZINC

Zinc is a relatively non-toxic compound, but toxicity can occur by oral administration, inhalation and hemodialysis. Ingestion of excess zinc has usually resulted from storage of food or beverages in galvanized containers which results in diarrhea, vomiting and fever. Two cases of oral ingestion of zinc sulfate in large amounts (30 and 44 grams, respectively) have resulted in death. Symptoms included nausea, vomiting, dehydration, electrolyte imbalances, dizziness, abdominal pain, lethargy and incoordination. One report of intoxication following inhalation of zinc oxide fumes causing fever,

headache and vomiting has been reported in the literature. In 1972, a case of zinc poisoning was reported in a patient on hemodialysis with zinc-contaminated water. The patient developed nausea, vomiting, fever and severe anemia.

Infusions of 40 to 80 mg/day of zinc have been used with no apparent ill effects. No adverse effects were reported when a group of 22 patients received a 20 mg infusion before and after surgery. One case of ill effects was reported when a daily 10 mg dose of zinc was infused over one hour for five days. The ill effects were tachycardia, hypothermia, profuse sweating and blurred vision. Single intravenous doses of 1 to 2 mg zinc/kg body weight have been given to adult leukemic patients without toxic manifestations.

One death resulted from an overdose of intravenous zinc which was due to a local prescribing error. A 72-year-old woman with a high output enterocutaneous fistula inadvertently received a 1683 mg (7.4 g) dose of zinc infused over a 60 hour period.

Analysis of her serum zinc showed a zinc level of 4184 µg/100 ml. Clinical manifestations were edema, jaundice, vomiting, diarrhea and oliguria. Treatment included sodium calcium edetate (discontinued because of poor renal function), i.v. fluids, furosemide and hemodialysis.

Seven patients who received an accidental overdosage (25 mg zinc/litre TPN solution; equivalent to 50 to 70 mg zinc/day) exhibited hyperamylasemia (557 to 1850 Klein units; normal 130 to 310).

COPPER

Symptoms of copper toxicity reported included prostration, behaviour change, diarrhea, progressive marasmus, hypotonia, photophobia and peripheral edema. D-penicillamine has been reported effective as an antidote.

MANGANESE

There have been no manganese toxicity reports in the literature of patients on TPN or from oral intake. Chronic poisoning due to manganese contaminated drinking water has resulted in lethargy, edema and extra-pyramidal effects. There is no specific therapy for manganese poisoning.

CHROMIUM

Chromium toxicity symptoms include nausea, vomiting, ulcers of the gastrointestinal tract, renal and

hepatic damage, convulsions and coma.

A woman who received only 5.3 µg of chromium daily in her TPN solution for years as a protein

hydrosylate contaminant began to exhibit signs of chromium deficiency. As treatment she received 250

µg/day for two consecutive weeks without toxic effects.

SELENIUM

Chronic toxicity in humans resulting from exposure to selenium in industrial environments, intake of

foods grown in seleniferous soils, use of selenium-contaminated water and application of cosmetics

containing selenium has been reported in the literature. Toxicity symptoms include hair loss, weakened

nails, dermatitis, dental defects, gastrointestinal disorders, nervousness, mental depression, metallic taste,

vomiting and garlic odour of breath and sweat. Acute poisoning due to ingestion of large amounts of

selenium compounds has resulted in death with histopathological changes including fulminating

peripheral vascular collapse, internal vascular congestion, diffusely hemorrhagic, congested and

edematous lungs and brick red colour gastric mucosa. The death was preceded by coma. No effective

antidote to selenium poisoning in humans is known.

IODIDE

The symptoms of chronic iodide poisoning in humans include metallic taste, soreness of the mouth,

increased salivation, coryza, sneezing, swelling of the eyelids, severe headache, pulmonary edema,

tenderness of salivary glands, acneform skin lesions and skin eruptions. Abundant fluids and salt intake

help in elimination of iodides.

DOSAGE AND ADMINISTRATION

DOSAGE

The suggested dosage ranges for the six trace elements are:

ZINC

Adults:

For the metabolically stable adult receiving TPN, the suggested intravenous dosage level

is 2.5 to 4 mg of zinc per day.

11

For acute catabolic states an additional 2 mg of zinc per day is suggested.

For the stable adult with fluid loss from the small bowel, an additional 12.2 mg of zinc per litre of TPN solution; or an additional 17.1 mg of zinc per kg of stool or ileostomy output is recommended.

Pediatrics:

For full-term infants and children up to 5 years of age, 100 µg zinc/kg/day is recommended.

For premature infants weighing up to 3 kg in body weight, 300 µg zinc/kg/day is recommended.

COPPER

Adults:

For the metabolically stable adult receiving TPN, the suggested additive dosage level is 0.5 to 1.5 mg copper per day.

Pediatrics:

For pediatric patients the suggested dosage level is 20 µg copper/kg daily.

MANGANESE

Adults:

For the metabolically stable adult receiving TPN, 0.15 to 0.8 mg/day is suggested as the additive dosage level for manganese.

Pediatrics:

A dosage level of 2 to 10 µg of manganese per kg daily is recommended.

CHROMIUM

Adults:

For the metabolically stable adult receiving TPN, 10 to 15 μ g of chromium per day is suggested as the additive dosage level. The metabolically stable adult with intestinal fluid loss may require 20 μ g of chromium daily with frequent monitoring of blood levels as a guideline for subsequent administration.

Pediatrics:

For pediatric patients, 0.14 to 0.20 µg/kg/day is suggested as the additive dosage level.

SELENIUM

Adults: For metabolically stable adults receiving TPN, the suggested additive dosage level is 20

to 60 µg selenium/day.

However, higher dosage levels up to 100 µg selenium/day for over 4 weeks have been

reported to be used without adverse reactions.

Pediatrics: For pediatric patients, the suggested additive dosage is 3 μg/kg/day.

IODIDE

Adults: For metabolically stable adults receiving TPN, the suggested additive dosage level is 1 to

2 μg iodine/kg/day (normal adults 75-150 μg daily).

For pregnant and lactating mothers, the suggested additive level is 2 to 3 µg

iodine/kg/day.

Pediatric: For pediatric patients, the suggested additive level is 2 to 3 μg iodine/kg/day.

ADMINISTRATION

Periodic monitoring of zinc, copper, manganese, chromium, iodide and selenium plasma levels is suggested as a guideline for administration.

Periodic monitoring of thyroid function is suggested as a guideline for adjusting the dosage level of iodide.

Normal plasma levels for zinc vary from approximately 88 to 112 μ g/100 ml. Frequently monitor the blood zinc levels for those patients receiving more than the usual maintenance dosage level of zinc.

The normal plasma range for copper is approximately 80 to 160 μg/100 ml.

Frequent monitoring of plasma selenium levels is suggested as a guideline for subsequent administration.

The normal whole blood range for selenium is approximately 10 to 37 µg/100 ml.

M.T.E.®-6 CONCENTRATED should be aseptically added to the TPN solution under the laminar flow

hood. The trace elements present in M.T.E.®-6 CONCENTRATED are physically compatible with

electrolytes and vitamins usually present in the amino acid/dextrose solution used for TPN.

Compatability studies were conducted using FreAmine III 10% and Aminosyn 8.5% as the amino acid

component. It is recommended that the dilute IV infusion be administered within 24 hours.

Visually inspect parenteral drug products for particulate matter and discolouration prior to administration

whenever container and solution permit.

PHARMACEUTICAL INFORMATION

Trade Name: M.T.E.®-6 CONCENTRATED

Proper Names: Multi-Trace Element-6 CONCENTRATED

Drug Substance:

Iodide (as Sodium Iodide)

CHEMICAL NAME MOLECULAR FORMULA **MOLECULAR WEIGHT** Zinc Sulfate Heptahydrate $ZnSO_4.7H_2O$ 287.54 Copper Sulfate Pentahydrate $CuSO_4.5H_20$ 249.68 Manganese Sulfate Monohydrate $MnS0_4.H_20$ 169.01 Chromic Chloride Hexahydrate CrCl₃.6H₂0 266.45 Selenium Metal (as Selenious acid) Se 78.96

NaI

149.89

14

Description: M.T.E.®-6 CONCENTRATED is a sterile, non-pyrogenic solution of six trace elements for use as an additive for Total Parenteral Nutrition (TPN). Zinc Sulfate is chemically designated ZnSO₄, a white crystalline compound freely soluble in water. Cupric Sulfate is chemically designated CuSO₄, a blue crystalline compound very soluble in water. Manganese Sulfate is chemically designated MnSO₄, a pale red compound soluble in water. Chromic Chloride is chemically designated CrCl₃, a greenish compound soluble in water. Selenium is a lustrous grey or black crystalline metal chemically designated Se and is converted into selenious acid (H₂SeO₃) by Nitric Acid. Sodium Iodide is chemically designated NaI, a white crystalline or granular powder very soluble in water.

Composition: Each ml contains:

INGREDIENTS	M.T.E.®-6 CONCENTRATED 1 ml Fill	M.T.E.®-6 CONCENTRATED 10 ml Fill
Zinc (as Zinc Sulfate heptahydrate)	5.0 mg	5.0 mg
Copper (as Cupric Sulfate pentahydrate)	1.0 mg	1.0 mg
Manganese (as Manganese Sulfate monohydrate)	0.5 mg	0.5 mg
Chromium (as Chromic Chloride hexahydrate)	10.0 μg	10.0 μg
Selenium (as Selenious Acid)	60.0 μg	60.0 μg
Iodide (as Sodium Iodide)	75.0 μg	75.0 μg
Benzyl Alcohol NF	-	0.9%
Water for Injection USP	q.s.	q.s.

The pH is adjusted with 10% nitric acid.

STABILITY AND STORAGE RECOMMENDATIONS

Store between 15 to 30°C (59 to 86°F). Do not permit to freeze. Parenteral drug products should be inspected visually for particulate matter and discoloration prior to administration whenever solution and container permit. If such abnormalities are observed the drug should not be administered.

Parenteral Products

Dilution for Intravenous Use:

Aseptic addition of M.T.E.®-6 CONCENTRATED to the TPN solution under a laminar flow hood is recommended. The trace elements in M.T.E.®-6 CONCENTRATED are physically compatible with the electrolytes and vitamins usually present in the amino acid/dextrose solution used for TPN. Compatability studies were conducted using FreAmine III 10% and Aminosyn 8.5% as the amino acid component. The dilute IV infusion should be administered within 24 hours.

DILUTION TABLE FOR M.T.E.®-6 CONCENTRATED				
Ingredient	Dose (per 1 mL)	Diluent (mL)	Approximate Final Concentration (μg/mL)	
Zinc	5.0 mg	1000	5.0	
Copper	1.0 mg	1000	1.0	
Manganese	0.5 mg	1000	0.5	
Chromium	10.0 μg	1000	0.01	
Selenium	60.0 μg	1000	0.06	
Iodide	75.0 μg	1000	0.075	

AVAILABILITY OF DOSAGE FORMS

M.T.E.®-6 CONCENTRATED is a sterile, nonpyrogenic solution containing six trace elements intended for IV use after dilution. The solution is available in the following formulations:

C2201	M.T.E.®-6 Concentrated supplied in 1 mL single-dose, flip-top, glass vials in
	boxes of 25 vials.
C3610	M.T.E.®-6 Concentrated supplied in 10 mL multi-dose, flip-top, glass vials in
	boxes of 10 vials.

BIBLIOGRAPHY

- 1. Jeejeebhoy KN. Zinc and chromium in parenteral nutrition. Bull NY Acad Med 1984; 60:118-124.
- 2. Dietel M. Nutrition in clinical surgery. Williams and Wilkins 1980; 115.
- 3. Vallee BL and Gibson JG. The zinc content of normal human blood, plasma, leucocytes and erythrocytes. J Biol Chem 1948; 176:445.
- 4. Wolman SL, Anderson GH, Marliss EB, Jeejeebhoy KN. Zinc in total parenteral nutrition: Requirements and metabolic effects. Gastroenterology 1979; 76:458-467.
- 5. Shike M. Copper in parenteral nutrition. Bull NY Acad Med 1984; 60:132-143.
- 6. Burch RE, Hahn HKJ, Sullivan JF. Newer aspects of the roles of zinc, manganese, and copper in human nutrition. Clin Chem 1975; 21:501-520.
- 7. Harris ED. Copper in human animal health. In: Trace Elements in Health Rose J, ed. Butterworths, Boston, 1983; 44-73.
- 8. Rosenthal RW, Blackburn A. Higher copper concentrations in serum than plasma. Clin Chem 1974; 20:1233-1234.
- 9. Li TK, Valee BL. The biochemical and nutritional roles of other trace elements. In: Modern Nutrition in Health and Disease. Goodhart RS, Shils ME, eds. Lea and Febiger, Philadelphia, 1980; 413-419.
- 10. Allinson R. Plasma trace elements during total parenteral nutrition. JPEN 1978; 2:35-40.
- 11. Lewis KO. The nature of copper complexes in bile and their relationship to the absorption and excretion of copper in normal subjects and in Wilson's disease. Gut 1973; 14:221-232.
- 12. McCullars GM, O' Reilly S, Brennan M. Pigment binding of copper in human bile. Clin Chem Acta 1977; 74:33-38.
- 13. Sanstead HH, Burk RF, Booth GH, *et al.* Current concepts on trace minerals clinical considerations. Med Clin North Am 1970; 54:1509-1531.
- 14. Cartwright GE, Wintrobe MM. Copper metabolism in normal subjects. Am J Clin Nutr 1964; 14:224-232.
- 15. Shike M, Roulet M, Kurian R, Whitwell J, Stewart S, Jeejeebhoy KN. Copper metabolism and requirements in total parenteral nutrition. Gastroenterology 1981; 81:290-297.
- 16. Butler EJ, Newman GE. The urinary excretion of copper and its concentration in the blood of human adults. J Clin Path 1956; 9:157-161.
- 17. Leach RM. Manganese in enteral and parenteral nutrition. Bull NY Acad Med 1984; 60:172-176.

- 18. Cotzias GC, Bertinchamps AJ. Transmanganin, the specific manganese-carrying protein of human plasma. J Clin Invest 1960; 39:979.
- 19. Bertinchamps AJ, Miller ST, Cotzias GS. Interdependency of routes excreting manganese. Am J Physiol 1966; 211:217-224.
- 20. Mertz W. Chromium occurrence and function in biological systems. Physio Rev 1969; 49:163-239.
- 21. Vanderveen E, Vanderveen JE. Vitamins and other nutrients. Osol A, ed. In: Remingtons Pharmaceutical Sciences, 16th ed., Mack Publishing Co. Pennsylvania, 1980.
- 22. Fell GS, Hall D, Shenkin A. Chromium requirements during intravenous nutrition. Shapcott D, Hubert J, eds. In: Chromium in nutrition and metabolism. North-Holland Biomedical Press, Elsevier, 1979; 105-111.
- 23. Doisy RJ, Streeten DHP, Souma ML, Kalafer ME, Rekant SL, Dalakos TG. Metabolism of ⁵¹chromium in human subjects. Mertz W, Cornatzer WE, eds. In: Newer trace elements in nutrition. Chapter 8, New York, 1971.
- 24. Rotruck J, Pope A, Ganther H *et al.* Selenium: biochemical role as a component of glutathione peroxidase. Science 1973; 179:588-590.
- 25. Awasthi Y, Beutler E, Srivastava S. Purification and properties of human erythrocyte glutathione peroxidase. J Bio Chem 1975; 250:5144-5149.
- 26. Van Rij A, Thomson C, McKenzie J, Robinson M. Selenium deficiency in total parenteral nutrition. Am J Clin Nutr 1979; 32:2076-2085.
- 27. Amin S, Chen S, Collipp M, Castro-Magana V, Klein S. Selenium in premature infants. Nutr Metab 1980; 24:331-340.
- 28. Lombeck I, Kasperek K, Feinendegen L and Bremer H. Low selenium state in children. In: Selenium in biology and medicine. Spallholz JE, Martin JL, Ganther HE, eds. AVI Publishing Co., Westport, Conn. 1983; 269-282.
- 29. Keshan Disease Research Group of the Chinese Academy of Medical Sciences, Beijing. Observations on effect of sodium selenite in prevention of Keshan Disease. Chin Med J 1979; 92:471-476.
- 30. Burk R, Pearson W, Wood II R, Viteri F. Blood-selenium levels and *in vitro* red blood cell uptake of ⁷⁵Se in Kwashiorkor. Am J Clin Nutr 1967, 20:723-733.
- 31. Levine R, Olson R. Blood selenium in Thai children with protein-calorie malnutrition. Proc Soc Exp Biol Med 1970; 134:1030.
- 32. Thomson C, Robinson M. Selenium in human health and disease with emphasis on those aspects peculiar to New Zealand. Am J Clin Nutr 1980; 33:303-323.

- 33. Dickson R, Tomlinson R. Selenium in blood and human tissues. Clin Chem Acta 1967; 16:311-321.
- 34. Bowen H, Cawse P. The determination of selenium in biological material by radioactivation. Analyst 1963; 88:721-726.
- 35. Allaway W, Kubuta J, Losee F, Roth M. Selenium, molybdenum, and vanadium in human blood. Arch Environ Health 1968; 16:342-348.
- 36. Robinson M, Rea H, Friend G *et al*. On supplementing the selenium intake of New Zealanders. Br J Nutr 1978; 39:589-600.
- 37. Burk R. Selenium in man. In: Trace elements in human health and disease. Academic Press, N.Y. 1967; II:105-133.
- 38. Jacobson S, Wester P. Balance studies of 20 trace elements during TPN in man. Br J Nutr 1977; 37:107-126.
- 39. Kay RG, Tasman-Jones C, Pybus J, Whiting R, Black H. A syndrome of acute zinc deficiency during total parenteral alimentation in man. Ann Surg 1976; 183:331-340.
- 40. Arlette JP, Johnston MM. Zinc deficiency dermatosis in premature infants receiving prolonged parenteral alimentation. Am Acad Dermatol 1981; 5:37-42.
- 41. Palma PA, Conley SM, Crandell SS, Denson SE. Zinc deficiency following surgery in zinc-supplemented infants. Pediatrics 1982; 69:800-803.
- 42. Herson VC, Philipps AF, Zimmerman A. Acute zinc deficiency in a premature infant after bowel resection and intravenous alimentation. Am J Dis Child 1981; 135:968-969.
- 43. McCarthy DM, May RJ, Maher M, Brennan MF. Trace metal and essential fatty acid deficiency during total parenteral nutrition. Dig Dis 1978; 23:1009-1016.
- 44. Sivasubramanium KN, Hoy G, Davitt MK, Henkin RI. Zinc and copper changes after neonatal parenteral alimentation. Lancet 1978; 1:508.
- Weismann K, Hjorth N, Fischer A. Zinc depletion syndrome with acrodermatitis during long term intravenous feeding. Clin Exp Dermat 1976; 1:237-242.
- 46. Allen JI, Kay NE, McClain CJ. Severe zinc deficiency in humans: Association with a reversible T-lymphocyte dysfunction. Ann Intern Med 1981; 95:154-157.
- 47. Main AN, Hall MJ, Russell RI, Fell GS, Mills PR. Clinical experience of zinc supplementation during intravenous nutrition in Crohn's disease: Value of serum and urine zinc measurements. Gut 1982; 23:984-991.
- 48. Messing B, Poitras P, Bernier IJ. Zinc deficiency in total parenteral nutrition. Lancet 1977; II:97-98.
- 49. Zidar BL, Shadduck RK, Zeigler A, Winkelstein A. Observations on the anemia and neutropenia of human copper deficiency. Am J Hematol 1977; 3:177-185.

- 50. Vilter RW, Bozian RC, Hess EV. Manifestations of copper deficiency in a patient with systemic sclerosis on intravenous hyperalimentation. N Engl J Med 1974; 291:188-191.
- 51. Jeejeebhoy KN, Langer B, Tsallas G, Chu RC, Kuksis A, Anderson GH. Total parenteral nutrition at home: Studies in patients surviving four months to five years. Gastroenterology 1976; 71:943-953.
- 52. Jacobson S, Wester PO. Balance Study of twenty trace elements during total parenteral nutrition in man. Br J Nutr 1977; 37:107-126.
- 53. Dunlap WM, James III GW, Hume DM. Anemia and neutropenia caused by copper deficiency. Ann Intern Med 1974; 80:470-476.
- James BE, Hendry PG, MacMahon RA. Total parenteral nutrition of premature infants. 2. Requirements for micronutrient elements. Aust Paediatr J 1979; 15:67-71.
- 55. Ricour C, Navarro J, Duhamel JF. Trace elements and vitamin requirements in infants on total parenteral nutrition. Acta Chir Scand 1980; 498:67-69.
- 56. Fleming CR, Hodges RE, Hurley LS. A prospective study of serum copper and zinc levels in patients receiving total parenteral nutrition. Am J Clin Nutr 1976; 29:70-77.
- 57. Hankins DA, Rieller MC, Scribner SH, Babb AL. Whole blood trace element concentrations during total parenteral nutrition. Surgery 1976; 79:675-677.
- 58. James BE, MacMahon RA. Balance studies of 9 elements during complete intravenous feeding of small premature infants. Aust Ped J 1976; 12:154-162.
- 59. Ricour C, Gros J, Maziere B, Comar D. Trace elements in children on total parenteral nutrition (TPN). Acta Chir Scand Suppl 1975; 466:22-23.
- 60. Phillips GD, Garnys VP. Trace element balance in adults receiving parenteral nutrition: preliminary data. JPEN 1981; 5:11-14.
- 61. Jeejeebhoy KN, Chu RC, Marliss EB, Greenberg GR, Bruce-Robertson A. Chromium deficiency, glucose intolerance, and neuropathy reversed by chromium supplementation, in a patient receiving long-term nutrition. Am J Clin Nutr 1977; 30:531-538.
- 62. Freund H, Atamian S, Fischer JE. Chromium deficiency during total parenteral nutrition (TPN). JAMA 1979; 241:496-498.
- 63. Hankins D, Riella M, Schribner B, Babb A. Whole blood trace element concentrations during total parenteral nutrition. Surgery 1976; 79:674-677.
- 64. Van Rij A, McKenzie J, Robinson M, Thomson C. Selenium and total parenteral nutrition. JPEN 1979, 3:325-339.
- 65. Lane H, Barroso A, Englert D, Dudrick S, MacFadyen B. Selenium status of seven chronic intravenous hyperalimentation patients. JPEN 1982; 6:426-431.

- 66. Lane H, Dudrick S, Warren D. Blood selenium levels and glutathione-peroxidase activities in university and chronic intravenous hyperalimentation subjects. Proc Soc Exp Biol 1981; 167:383-390.
- 67. Jacobson S, Plantin L. Concentration of selenium in plasma and erythrocytes during total parenteral nutrition in Crohn's disease. Gut 1985; 26:50-54.
- 68. Kien D, Ganther. Manifestations of chronic selenium deficiency in a child receiving total parenteral nutrition. Am J Clin Nutr 1983; 37:319-328.
- 69. McClain C. Trace metal abnormalities in adults during hyperalimentation. JPEN 1982; 5:424-429.
- 70. McKenzie J, Rea H, van Rij A, Robinson M. Low blood selenium concentrations during intravenous alimentation. Proc Univ Otago Med Sch 54:25-26.
- 71. Lerman R, Baker S, Kney S, Crocker K *et al.* Rapid reversal of selenium deficiency in long-term TPN patients (abstract). ASPEN 6M Clinical Congress Program, 1982.
- 72. Baker S, Lerman R, Krey S *et al.* Selenium deficiency in total parenteral nutrition: reversal of biochemical and functional abnormalities by selenium supplementation: a case report. Am J Clin Nutr 1983; 38:769-774.
- 73. Baptista R, Bistrian B, Blackburn G *et al.* Utilizing selenious acid to reverse selenium deficiency in total parenteral nutrition patients. Am J Clin Nutr 1984; 39:816-820.
- 74. Levander O. The importance of selenium in total parenteral nutrition. Bull NY Acad Med 1984; 60:144-155.
- 75. Shils M, Levander O, Alcock N. Selenium levels in long term TPN patients. Am J Clin Nutr 1982; 35:838.
- 76. Johnson R, Baker S, Fallon J *et al.* An occidental case of cardiomyopathy and selenium deficiency. N Eng J Med 1981; 304:1210-1212.
- 77. Fleming R, Lie J, McCall T, O'Brien J, Baillie E, Thistle J. Selenium deficiency and fatal cardiomyopathy in a patient on home parenteral nutrition. Gastroenterology 1982; 83:689-693.
- 78. Quercia R, Korn S, O'Neill D *et al.* Selenium deficiency and fatal cardiomyopathy in a patient receiving long-term home parenteral nutrition. Clin Pharm 1984; 3:531-535.
- 79. Kay RG, Tasman-Jones C. Acute zinc deficiency in man during intravenous alimentation. Aust NZ J Surg 1975; 45:325-330.
- 80. Okada A, Takagi Y, Itakura T, Satani M, Manabe H, Iida Y, Tanigaki T, Iwasaki M. Skin lesions during intravenous hyperalimentation. Surgery 1976; 80:629-635.
- 81. Tucker HF, Schroeter AL, Brown PA, McCall JT. Acquired zinc deficiency. Cutaneous manifestations of acrodermatitis enteropathica. JAMA 1976; 235:2399-2402.

- 82. Van Vloten WA, Bos LP. Skin lesions in acquired zinc deficiency due to parenteral nutrition. Dermatologica 1978; 156:175-183.
- 83. Bernstein B, Leyden JJ. Zinc deficiency and acrodermatitis after intravenous hyperalimentation. Arch Dermatol 1978; 114:1070-1072.
- 84. McClain CJ, Souter C, Steele N, Levine AS, Silvis SE. Severe zinc deficiency presenting with acrodermatitis during hyperalimentation: Diagnosis, pathogenesis and treatment. Clin Gastroenterol 1980; 2:125-131.
- 85. Arakawa T, Tamura T, Igarashi Y, Suzuki H, Sanstead HH. Zinc deficiency in two infants during total parenteral alimentation for diarrhea. Am J Clin Nutr 1976; 29:197-204.
- 86. Michie DD, Wirth FH. Plasma zinc levels in premature infants receiving parenteral nutrition. J Pediatri 1978; 92:708-800.
- 87. Thorp JW, Boeckx RL, Robbins S, Horn S, Fletcher AB. A prospective study of infant zinc nutrition during intensive care. Am J Clin Nutr 1981; 34:1056-1060.
- 88. Principi N, Giunta A, Gervasoni A. The role of zinc in total parenteral nutrition. Acta Paediatr Scand 1979; 68:129-132.
- 89. Katoh T, Igarasni M, Ohio R, Hebiguchi T, Seiji M. Acrodermatitis enteropathica-like eruption associated with parenteral nutrition. Dermatol 1976; 152:119-127.
- 90. Suita S, Ikeda K, Nagasaki A, Hayashida Y. Zinc deficiency during total parenteral nutrition in childhood. J Ped Surg 1978; 13:5-9.
- 91. Cordano A, Baertl JM, Graham GG. Copper deficiency in infancy. Pediatr 1964; 34:324-336.
- 92. Cordano A, Placko RP, Graham GG. Hypocupremia and neutropenia in copper deficiency. Blood 1966; 28:280-283.
- Lowry SF, Goodgame JT, Smith JC. Abnormalities of zinc and copper during total parenteral nutrition. Ann Surg 1978; 189:120-128.
- 94. Solomons NW, Layden TJ, Rosenberg IH, Vo-Khactu K, Sanstead HH. Plasma trace metals during total parenteral nutrition. Gastroenterology 1977; 70:1022-1025.
- 95. Fleming CR, Hodges RE, Hurley LS. A prospective study of serum copper and zinc levels in patients receiving total parenteral nutrition. Am J Clin Nutr 1976; 29:70-77.
- 96. Karpel JT, Peden VH. Copper deficiency in long-term parenteral nutrition. J Pediatr 1972; 80:32-36.
- 97. Lloyd-Still JD, Shwachman H, Filler RM. Protracted diarrhea of infancy treated by intravenous alimentation. 1. Clinical studies of 16 infants. Am J Dis Child 1973; 125:358-364.

- 98. Heller RM, Kirchner SG, O'Neill JA, Hough AJ, Howard L, Kramer SS, Green HL. Skeletal changes of copper deficiency in infants receiving prolonged total parenteral nutrition. J Pediatr 1978; 92:947-949.
- 99. Joffe G, Etzioni A, Levy J, Benderly A. A patient with copper deficiency anemia while on prolonged intravenous feeding. Clin Pediatr 1981; 20:226-228.
- 100. Allen TM, Manoli A, LaMont RL. Skeletal changes associated with copper deficiency. Clin Orthopaed Rel Res 1982; 168:206-209.
- 101. Dunlap WM, James GW, Hume DM. Anemia and neutropenia caused by copper deficiency. Ann Intern Med 1974; 80:470-476.
- 102. Doisey EA, Jr. Micronutrient controls on biosynthesis of clotting proteins and cholesterol. Trace Sub Environ Health 1972; 6:193.
- 103. Nichoalds G. In: Clinical Guide to Parenteral Micronutrition. Baumgartner TG, eds. Educational Publications, Ltd., 1984; 173-182.
- 104. Papp JP. Metal fume fever. Postgrad Med 1968; 43:160-163.
- 105. Gallery EM, Blomfield J, Dixon SR. Acute zinc toxicity in hemodialysis. Br Med J 1972; 4:331.
- 106. Hallbrook T, Hedelin H. Changes in serum zinc and copper induced by operative trauma and effects of pre- and post-operative zinc infusion. Acta Chir Scand 1978; 144:423-426.
- 107. Bos LP, Van Volten WA, Smit AFD, Nube M. Zinc deficiency with skin lesions as seen in acrodermatitis enteropathica and intoxication with zinc during parenteral nutrition. Neth J Med 1977; 20:263.
- 108. Brocks A, Reid H, Glazer G. Acute intravenous zinc poisoning. Br Med J May 1977; 1390-1391.
- 109. Faintuch J, Faintuch JJ, Toledo M, Nazario G, Machado MCC, Raia AA. Hyperamylasemia associated with zinc overdose during parenteral nutrition. JPEN 1978; 2:640-645.
- 110. Walsh FM, Crosson FJ, Bayley M, Reynolds J, Pearson BJ. Acute copper intoxication. Am J Dis Child 1977; 131:149-151.
- 111. Holtzman NA, Elliott DA, Heller RH. Copper intoxication. N Engl J Med 1966; 275:347-352.
- 112. Chuttani HK, Gupta PS, Gulati J, Gupta DN. Acute copper sulfate poisoning. Am J Med 1965; 39:849-854.
- 113. Glover J. Selenium and its industrial toxicology. Ind Med Surg 1970; 39:50-54.
- 114. Carter R. Acute selenium poisoning. Med J Aust 1966; 1:525-528.